
The Study Partners: City of Glendale, City of Mesa, City of Phoenix, City of Scottsdale, 
City of Tempe, Arizona-American Water Company, City of Chandler, City of Goodyear, 
City of Peoria, City of Surprise, City of Tucson, Town of Buckeye, Town of Gilbert, 
Queen Creek Water Company, Brown and Caldwell and the Bureau of Reclamation 

 
 
 
 

Central Arizona Salinity Study 
 

Phase II – Concentrate Management 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

September 2006 
 

______________________________________________________ 



 

TABLE OF CONTENTS 
  

i. Definitions .......................................................................................................... ii 
ii. Acronyms .......................................................................................................... iii 
[...]
Industrial applications generally have problems when the liquid concentrate contains low 
percentages of other liquid compounds that change the thermodynamics of the 
crystallization process.  For example, copper sulfate pentahydrate crystals will not form 
when the source solution contains appreciable amounts of peroxide from copper etching 
operations. 
 
In Arizona, power plants with ZLD systems have installed brine concentrators, 
crystallizers, and centrifuges to eliminate evaporation ponds for cooling tower blowdown.  
Municipal wastewater that is fed into these ZLD systems has caused problems due to 
soluble nitrates and organic fines.  In addition, the distillate contains total organic carbon 
(TOC) and ammonia, reducing the reuse potential of solids.   
 
The capacity of most crystallizers ranges from 2 to 50 gpm.  Smaller systems are steam-
driven.  When co-located at a power plant, the limitation of power use for larger sizes is 
eliminated.  The composition of the wastewater feed determines the non-routine 
maintenance of the system.  Routine maintenance is typically done to clean/purge the 
crystallizer body and discharge port/piping.   

 
 
 
 



 22

Figure 5.7 Schematic Diagram of a Crystallizer 
 

 
 

5.4.3 Freeze Crystallization  
Freeze crystallization processes remove purified water from solution as frozen crystals. 
When water that contains impurities, such as salts, is slowly frozen, relatively pure ice 
crystals will form on the surface and the salts will be concentrated in the remaining 
unfrozen solution, or brine.  Freeze crystallization has been tried since the mid-1950s to 
separate the salt from sea water in an effort to find a low-energy method of desalination 
but was never implemented on large scale (Wiegand and Berg, 1980). The initial work 
used cold ambient temperatures (29 degree Fahrenheit) to freeze sea water that was 
sprayed into holding ponds.  The salt separated from the water reducing the salinity 
(TDS) from 30,000 mg/l to 10 mg/l.   
 
Freeze crystallization has been used by the industrial sector to recover specific heavy 
metals from wastewater from such operations as metal finishing, pickling operations, 
munitions, pharmaceutical, and chemical.   The power necessary to reach freezing 
temperatures make this technology impractical in central Arizona. 
 

5.5 Proprietary Volume-Reducing Technologies  
New concentrate management alternatives are developing on a continual basis.  
Proprietary volume-reducing technologies for the purposes of this paper are technologies 
that are patented processes  which can reduce the volume of concentrate by innovative 
methods of desalinization.  



 23

5.5.1 DewVaporation  
DewVaporation is a relatively new technology developed at Arizona State University.  
DewVaporation is a process that uses air as a carrier-gas to evaporate saline water leaving 
the salts behind and then condenses the vapor to form pure water.   This process operates  
at atmospheric pressure.  Although the technology is still being developed, there are a 
number of pilot projects currently being conducted.  Below is a general summary of how 
the technology works. 
 
The DewVaporation system consists of a tower with two areas separated by a heat 
transfer wall (see Figure 5.8).  One area is the evaporation side and the other area is the 
dew formation side.  In the example shown in Figure 5.8, the process begins by 
introducing air into the bottom of the evaporation chamber at a temperature around 70 
degrees Fahrenheit.  At the same time, saline water is added to the top of the evaporation 
chamber so the water flows down the heat transfer wall.  A fan blows the air up the 
chamber and evaporates some of the water.  At the top of the evaporation tower, the air is 
further heated by an external source .  This raises the temperature to 190.2 degrees 
Fahrenheit.  This heated air moves down the dew formation side of the tower.   Since the 
air on the dew formation side of the heat transfer wall is warmer than that on the 
evaporation side, heat is lost from the dew formation side to the evaporation side.  This 
heat transfer causes the water on the evaporation side to warm up and allows for easier 
evaporation of the saline water.  In addition, the loss of heat on the dew formation side 
causes water to condense and form pure water, which is collected at the bottom of the 
dew formation side of the tower.   
 
For a group of towers in series, the concentrate from one tower becomes the feed for the 
next tower.  This allows for further concentrating of the liquid and recovering of 
additional pure water condensate.  Theoretically, the concentrated stream can be taken to 
a crystallized state for landfill application. 
 
At this time, DewVaporation has only been demonstrated for small applications of 100 
gpd to 5,000 gpd.  Research is being done to prove the technology can maintain 95 
percent recovery of the saline feed water.  The technology is still being tested and there 
have been improvements on the tower design and operation of heat sources. 
 
The towers are a patented technology.  Other components include a heat source (i.e. 
boiler, solar panels, etc.), feed pumps for saline solution, piping, holding tanks, and 
electrical equipment.   The majority of the maintenance requirements are related to 
maintaining the moving parts of pumps, boilers, and electrical equipment. 

 
 
 
 
 
 
 
 



 24

 
 

Figure 5.8  Schematic Diagram of the DewVaporation Process 
 
Individual Unit:     Units in Series: 

Concentrate

Saline Feed

Pure Water Condensate

D
ew

 F
or

m
at

io
n

E
va

po
ra

tio
n

Air @ 69.8oF

Air @ 189.5oFAir @ 190.2oF

Air @ 119.7oF

Add Heat

Concentrate

Saline Feed

Pure Water Condensate

D
ew

 F
or

m
at

io
n

E
va

po
ra

tio
n

Air @ 69.8oF

Air @ 189.5oFAir @ 190.2oF

Air @ 119.7oF

Add Heat

 
 

5.5.2 High Efficiency Reverse Osmosis (HERO™) 
The internationally patented HERO™ process was originally developed for use in the 
semiconductor industry.   HERO™ was developed to overcome two significant 
impediments to high-recovery RO: removal of hardness (calcium and magnesium) and 
silica.    
 
The HERO™ process uses standard RO and chemical processes.   The  first step is RO 
desalinization.   The permeate is recovered and used but instead of disposing of the 
concentrate, it is lime-softened to remove the majority of hardness.  The addition of lime 
raises the pH of the water.  The lime sludge is then removed and further processed 
returning any recovered water to be reused.  The concentrate is then filtered through a 
sand filter to remove particulate matter and treated by weak-acid cationic (WAC) 
exchange to remove residual hardness not removed by the lime softening.   The 
concentrate maintains the high pH produced during the lime-softening process, which 
prevents silica precipitation during a the subsequent RO treatment of the concentrate.   
The final step is another RO desalinization process where the permeate is recovered for 
reuse and the much reduced, much higher TDS concentrate  is disposed. 
 

 
 
 
 

Saline Feed Tank

Boilers

Steam System

Concentrate 
to Waste

Pure Water 
Condensate

Air into Units

U
ni

t 1

U
ni

t 2

U
ni

t 3

U
ni

t 4

Saline Feed Tank

Boilers

Steam System

Concentrate 
to Waste

Pure Water 
Condensate

Air into Units

U
ni

t 1

U
ni

t 2

U
ni

t 3

U
ni

t 4



 25

Figure 5.9  Flow Chart of the HERO™  Process 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

5.5.3 Vibratory Sheer Enhanced Process (VSEP) Membrane System 
The vibratory sheer enhanced process, or VSEP, is an ultrafiltration (UF) membrane 
system that was developed by New Logic Research, Inc. in California.  VSEP uses high 
shear waves on the face of a flat membrane element which produces a high tolerance for 
colloidal silica, total suspended solids (TSS), and scale-forming components.  The shear 
rate of 150,000 inverse seconds is produced tangentially to the membrane element by 
torsional oscillation.  An alternating current (AC) motor agitates the membrane stack in a 
resonant spring mass system.  The membranes move at an amplitude of 5 to10 degrees 
and a frequency in the range of 60 hertz (Hz).  The membrane stack is lighter and moves 
with high amplitude.  The other mass, the heavier Seismic Mass, moves with smaller 
amplitude proportional to the ratio of the two masses.  This allows the system to resonate 
without need for vibration isolation pads.  Nearly 99 percent of the total energy is 
converted to shear at the membrane surface, or nine times that achieved with cross-flow 

Concentrate is stored in a reservoir to 
buffer flow variations 

Either the lime/soda or lime/caustic process is used to 
precipitate calcium and magnesium 

The softened water is treated by sand filtration 
to remove particulate matter. 

Lime sludge is processed further (centrifuges 
or drying beds) and disposed. 

The filtered water is treated by WAC to remove 
residual hardness. 

Second  RO treatment. The high pH (~10.5) reduces the 
potential for silica precipitation. 

Permeate 

Reduced concentrate volume for disposal. 

Reverse Osmosis Permeate

Concentrate 

H2O



 26

systems.   The feed slurry in a VSEP system can be extremely viscous (up to 70 percent 
solids) and still be successfully processed. 
 
Data on this technology indicate treatment capacity usually less then 1 MGD.  VSEP is a 
proven technology within the industrial sector, but has yet to be utilized in the municipal 
sector.  The footprint size could potentially benefit smaller reclamation facilities which 
have limited space for expansion. 

5.5.4 Separation Process Technologies  
Geo-Processors Pty Ltd (Geo-Processors) has developed innovative saline water 
treatment systems for the selective removal of valuable salt products, known as SAL-
PROC™ and ROSP (reverse osmosis integrated with SAL-PROC™).  In most cases, the 
technology is applicable as a dual-purpose ZLD and product recovery process.  By 
selectively removing salts, concentrate waste is minimized.  Depending on the chemical 
characteristics of the saline water, the process may involve one or more steps of chemical 
reaction and evapo-cooling, supplemented by mineral and chemical processing steps. 
This technology has been piloted in Australia at several locations and the technology 
could be applied to municipal water supply, agricultural drainage management, salinity 
control, and various industrial wastewater minimizations.  
 
Saline Effluent to Products CONversion, or SEPCON, facilities are the centerpiece of 
Geo-Processor’s technology innovation. These treatment plants use either SP or ROSP 
processes to recover valuable products and minimize discharge, and can be fabricated in 
various sizes and configurations, either fixed or portable, to meet site-specific 
requirements. Both fixed and portable units have been piloted, with extensive public 
demonstrations. The trials have ranged from fixed pilot plants with a design capacity of 
57 to 350 gpm throughput volume to a trailer-mounted module for multi-site test work. 
 
Saline waters vary in their chemical composition and therefore, produce different product 
streams.  The Separation Process (SP) works by using common chemistry practices and 
depending on the source water, potentially marketable by-products are produced by the 
treatment process.  Some of these salt products include gypsum, magnesium hydroxide, 
precipitated calcium carbonate, sodium chloride, and sodium and potassium sulfate in 
crystalline, slurry, and liquid forms.  These compounds are useable or saleable products 
and are routinely used to offset treatment costs.   See Table 5.1.  
 
Figures 5.10 and 5.11 illustrate the ROSP process routes that may be applied to seawater-
type effluents for the recovery of various product streams and to achieve ZLD outcomes. 
As shown in Figure 5.11, sodium chloride salt is only one of the four product streams. 
Independent product quality tests and market studies have confirmed the suitability of 
these products for diverse industrial, agricultural, and environmental applications.  
 

 
 
 
 



 27

Table 5.1     Potential Products Produced by RO or ROSP Treatment Processes 
 

 
Most common process is a reducing RO concentrate through the SP process to recover 
salt and chemical products and minimize effluent discharge, as shown in Figure 5.10.  
Various process options are possible and depending on water quality, production 
volumes, and operational requirements, two or more process options may be possible for 
a single site.  
 
The process equipment for typical operations can be found in the chemical process 
industry and water/wastewater treatment plants.  
 

 
 

Figure 5.10  Flow Chart of ROSP Process 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 
Product from Fresh or Irrigation-quality 
water 

Agricultural and Other applications 

Gypsum-magnesium hydroxide  Soil conditioners, pH adjustment, and 
building materials 

Magnesium hydroxide  Wastewater treatment, pH buffering and 
adjustment, and metal production 

Fine-grained gypsum Soil conditioner, fertilization agent, and 
building materials 

Precipitated calcium carbonate  Fine-grained filler and coating agent for 
paint, plastics, and paper 

Sodium chloride (NaCl) Chemical and industrial grades, food, and 
livestock 

Sodium sulfate (Na2SO4) Basic industrial chemical, detergents, 
surfactants, and hair care products 

Potassium sulfate (KSO4) Fertilizer 

 



 28

Figure 5.11  Flow Chart of a ZLD Process Route for the Treatment of Seawater-
Type Saline Impaired Waters 

 
 
 
 
 
 
 
 
 
 
 

 



 29

6.0 EVALUATION AND COST ANALYSIS OF ALTERNATIVES 
As part of the evaluation process, the CASS Concentrate Management Subcommittee 
developed four major categories that were used as screening criteria for determining 
which concentrate management alternatives are practical for use in central Arizona.   The 
criteria were; Institutional Considerations, Technical and Operational Feasibility, 
Environmental/Public Acceptability, and Economic/Financial Feasibility.  Table 6.1 lists 
the evaluation criteria.  Under each of the major criteria are relevant considerations which 
are used as definitions for the evaluators. 
 

 
Table 6.1 

Concentrate Management Evaluation Criteria 
 

 
 
 
The members of the Subcommittee applied the criteria against each alternative and 
determined which alternatives were practicable or not practicable for use in central 
Arizona.  Table 6.2 summarizes the results of  that work.  The following alternatives were 
deemed to be practicable: Evaporation ponds, WAIV, Sewer Disposal, Deep Well 
Injection, Brine Concentrators, DewVaporation, Sal-Proc (Selective Removal), and High 
Efficiency Reverse Osmosis (HERO). 

Institutional Considerations 
Conformance with federal environmental regulations
International  and Tribal Issues 
Conforms with land uses 
Conformance with state environmental regulations

Technical and Operational Feasibility 
Project features technically feasible 
Operational flexibility 
Site Access 
Adaptability to changing conditions 
Operational flexibility to changing TDS targets
Operational flexibility in addressing emerging contaminants
Treatment compatibility with existing systems
Reliability of technology 
Capacity of Treatment Considerations 
Efficiency of managing concentrate 
Timeliness -Implementation schedule compared to need

Environmental/Public Acceptability 
Existing habitat impacts 
Visual impacts 
Biologic resource impacts 
Cultural resources impacts 
Air quality impacts
Public acceptability 
Institutional sensitivity 

Economic/Financial Feasibility 
Land costs 
Project features financially feasible 



 30

 
Table 6.2 SUMMARY OF CONCENTRATE MANAGEMENT ALTERNATIVES 

 

 

Concentrate Management 
Alternatives

Cost
Analysis 

Reason for No Further Study

Evaporation Ponds Yes

Wind Aided Intensified 
eVaporation (WAIV)

Yes

Solar Ponds No

Land Application No Limited by plants, land and 